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MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :

E AP (Sample Submitted By) i FExFEWRG T2 (UTA AUTO INDUSTRIAL CO., LTD.)

¥ & ¢ #(Sample Description) : %% ¢ 4&¢¥ (Insulated Butt Splice) / %% -&3:%4r ¢ (Insulated Parallel
Butt Splice) / %% = ji=? # ¢ (Insulated Step-down Butt Splice) /% % ¥
A% #&¢ (Insulated Multilink Butt Splices ) /i#&'& 3:A (Fuse Holder) /
sepgsh+ (Wire Nut) / 4&# % (Quick Splice ) / %% ¥ #&¢ (Insulated Butt
Splice) / %45 % 3¢ 4% (Insulated Multilink Butt Splices ) / %% & 44
# #% ¢ (Insulated Double Crimp Butt Splice) / # 4 # %457 #&¢ (Heat Shrink
Butt Splice) / B+ (Closde End ) / #3:‘#z+ (Cord End)

# &3 5.(Style/Item No. ) : VBX- series / VPX- series/ VSDBX- series/ VWBX- series / 83x- series /
E- series / 80XP/N- series , 81IN3 , 85X- series / NBX- series /
NWBX- series / NDBX- series / BSA-series, WBSA- series / CE-XL series,

CE-(S)series / CE- series

Jz i p #5 (Sample Receiving Date) : 2017/10/11
R:E P (Testing Period) ¢ 2017/10/11 TO 2017/10/18
BE 2% (Test Results) # 4R T - F (Please refer to following pages).

SGS TAIWAN LTD.
Chemical Laboratory - Taipei
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P2 % (Test Results)

iR13# 2% = (PART NAME)No. 1 toEwgRRl (3 3 £%) (MIXED ALL PARTS (EXCLUDING THE METAL))
é B }*“3’
,?']%‘&IE P L I?'J%é" e -’;él;ifl (Re;ult)
(Test Items) (Unit) (Method) (MDL) No. 1
4 / Cadmium (Cd) mg/kg | %4 IEC 62321-5 (2013) > 11 futs & 2 n.d.

&

IR sr R R/ With
reference to IEC 62321-5 (2013)
and performed by ICP-AES.

& / Lead (Pb) mg/kg | %% IEC 62321-5 (2013) » R fuim & 2 n. d.
R R s R R/ With
reference to IEC 62321-5 (2013)
and performed by ICP-AES.

A / Mercury (Hg) mg/kg |4 IEC 62321-4 (2013) » ™ g R48 & 2 n.d.
IR sp R RL / With
reference to IEC 62321-4 (2013)
and performed by ICP-AES.

» 4% / Hexavalent Chromium Cr(VI) mg/kg | %% IEC 62321-7-2 (2017) » ™ UV-VIS 8 n.d.
(@) ¥l %% IEC 62321-5 (2013) » 12

ICP-AES##]. / With reference to
[EC 62321-7-2 (2017) and performed
by UV-VIS. ; With reference to IEC
62321-5 (2013) and performed by

ICP-AES.
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 n.d.
(CAS No. : 14762-94-8)
#% (%) / Halogen-Chlorine (Cl) mg/kg | %% BS EN 14582 (2016) » 12 &5 k& 47 50 459000
(CAS No. : 22537-15-1) %A 45. / With reference to BS EN
#% (/%) / Halogen-Bromine (Br) mg/kg 14582 (2016). Analysis was 50 n. d.
(CAS No. : 10097-32-2) performed by IC.
#% (%) / Halogen-lodine (1) (CAS mg/kg 50 n.d.

No. : 14362-44-8)
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SE 18 P 5
,?']%‘&IE P L I?'J%é" e -’;él;ifl (Re;ult)
(Test Items) (Unit) (Method) (MDL; o1
o.
AFZRPEET F Y Ay / BBP (Butyl mg/kg 50 n. d.
Benzyl phthalate) (CAS No.: 85-68-T7)
AR¥ - ? R 7 Ay / DBP (Dibutyl mg/kg 50 n. d.
phthalate) (CAS No.: 84-74-2)
¥ -9 (2-v g A)f; / DEHP mg/kg 50 n. d.
(Di- (2-ethylhexyl) phthalate) (CAS
No.: 117-81-7)
5 _ , & ;

B0 87 / DIBP (- ng/kg | >3 IEC 62321-8 (2017) » x4 f 40 & 47 50 n. d.

&/ F ¥ &Rl / With reference to
butyl phthalate) (CAS No.: 84-69-
isobutyl phthalate) (CAS No IEC 62321-8 (2017). Analysis was

5
) performed by GC/MS.

MF- - Ry / DIDP (Di- mg/kg 50 n. d.
isodecyl phthalate) (CAS No.: 26761-
40-0; 68515-49-1)

E- Pz BIpAy / DINP (Di- mg/kg 50 n.d.
isononyl phthalate) (CAS No.: 28553-
12-0; 68515-48-0)

HFZ PR @ ¥fq / DNOP (Di-n- mg/kg 50 n.d.
octyl phthalate) (CAS No.: 117-84-0)
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# 3z (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (X&)
3. MDL = Method Detection Limit (= ;% i jp[4& &
4. (@)
FaF BT WAL 2 RHELE RIS Mt ind o A R RIS B4
The result of Cr(VI) is "n.d." as the result of Chromium (Cr) is less than the MDL of Cr(VI), and
confirmation test of Cr(VI) is not required.
FEZEARA S W2 3 F HRpHERUE > F-EF S FERREE -
If the Chromium (Cr) content is not less than the MDL of Cr(VI), confirmation test of Cr(VI) is required.

5. HEFRRRELANY AR KRR LR FL Y PR ERREEF LAY BRE - 1 FH7 £, (The samples
was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results was/were
only given as the informality value.)
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EEE TR RPN

UTA AUTO INDUSTRIAL CO., LTD.

FPA AL RIEL DRI (F21ER)

NO. 1, GONGYE 12TH RD., DALI DIST., TAICHUNG CITY 412, TAIWAN (R. 0. C.)

¥ & B ~42 B | Analytical flow chart of Heavy Metal

PP T AR B2 R RS R 2R e (2 BERGES RS
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

B P AR 2 &5 /Technician : JR Wang
B RIEf F 4 0 5kE® [ Supervisor: Troy Chang

1 -~ 4% $ 5 / Cutting ~ Preparation

v

B4k 5 £ 8 / Sample Measurement

+ 4% Cr(VI)

v v

4 Pblé Cd/ Hglés Cr
y

TR RERITRFRAR) R
Acid digestion with microwave / hotplate #-£ /i / Non-metal £/ | Metal
+ ABS/PC/PVC 3 # 11 ¥ [Others +
&3 | Filration v ¥ # 7k 5> | Boling
water extraction
| ded kel 4 150~160°C = 7
* + Dissolving by i} i+ / Digesting
i % I Solution 5 i / Residue ultrasonication at 150~160°C 7~ ui;@y@ig/
+ * Cool, filter
+ digestate through
w60C i T4 Bk g/ filter
1) #’ fiz / Alkali fusion Fkae Separating to get
2) @@ 2 /HCl to dissolve Digesting at 60°C aqueous phase v
by ultrasonication
e d RAEd ]
l | Add diphenyl-
A\ + carbazide for color
BB E R RS 5% ¥ % /ICP-AES o+ P/ pH adjustmont de"e"lpme”t
+ o UV-VIS » & Btk
4v o~ 4 &% ¢ [ Add diphenyl- 5% i 7540 nm
carbazide for color development i fc & [ Measure
* the absorbance at
540 nm by UV-VIS
e UV-VIS » £ Bl 5% % & 540 nm
s jz & [ Measure the absorbance
at 540 nm by UV-VIS
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39 A2 RIELCRIE (23 ER)
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5.7 (No. ) : CE/2017/A1516 p 2 (Date) : 2017/10/18

&% & 475242 @ / Analytical flow chart - Halogen

B AR w2/ Technician: Rita Chen
B RE{ F 4 REc® [ Supervisor: Troy Chang

& eI Atk ]
Sample pretreatment/separation

v

LR R R S
Weighting and putting sample in cell

A [T
Oxygen Bomb Combustion / Absorption

v

L

Dilution to fixed volume

R ATRA 4T
Analysis was performed by IC
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¥ ¥ #4172 8 / Analytical flow chart - Phthalate

B P4 R kapP [ Technician: Andy Hsu
B REf 4 %Rgc® [ Supervisor : Troy Chang

[:#l: 3 /% [Test method: IEC 62321-8 ]

T RI2 Atk ]
Sample pretreatment/separation

!

Bt THF o & st f2 5% /
Sample dissolved/extracted by THF

!

Frr g
Dilute Extracted solution
F AR AT RA AT/
Analysis was performed by GC/MS
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¥ REYP 4o REHRT 0 REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CE/2017/A1516

¥k 42 2 & (End of Report) *%

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Termse-Document.aspx. Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of th|s document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /#4044t 2 35 I FoiE C R 255

SGS Taiwan Ltd. = # S Hm >3 22 @ | 1+886 (02)2299 3939 +886 (022299 3237 Www.5gS.tw
Member of the SGS Group



		2017-10-18T11:22:23+0800
	SGS Taiwan
	www.sgs.com
	SGS 數位簽章 FAQ ( http://twap.sgs.com/sgsrsts/digiSign.html )




